H12 RIF2 581 ZF 14 E Mt




CONTENTS H 3

1. FZEREL UNDERCARRIAGE ASSEMBLY. . .ot ottt et e et e e e e e e e 1
2. BT POWERTRAIN. . o ettt e e e e e e e e e e e 2
3. MUETAEEUS HYDRAULIC TANK. . . oottt ettt e e e e e e e e e 3
4. FZEBR22NE UPPERCARRIAGE INSTALLATION. . ettt et e e e e e e e e e e e e e 4
5. [\ Ok 223 SWING MOTOR INSTALLATTION. . .ottt e e e e e e e e e e e 5
6. Y B I AR/ K EIHLA A 23 HYDRAULIC TANK/ENGINE INSTALLATION. .. .vovteee et 6
7. TAEG 223 WORKTABLE INSTALLATION. . ..ttt ettt e e e e e e e e e e e e e e e 7
8. HH 223 ACCUMULATOR INSTALLATION. ..ot ottt e et e e e e e e e e e e e e e 8
9. 75 o5t /B BB %235 COVERING/COUNTERPOISE PARTS INSTALLATION. ... .vvveteeee e 9
10. RS 228 SEAT INSTALLATION. . .ttt e et e e e e e e e e e e 10
11. THMAZ23E SHED INSTALLATION. © o et et e e e e e e e e e e e e e e e e e 11
12, B 223 BOOM INSTALLATION. « ottt ettt e e e et e e e e e e e e e e e e e e e e e e e s 12
13. SHAF 223 ARM INSTALLATION. © o oottt e e e e e e e e e e e e e e e e e 13
14. 473} 2235 BUCKER INSTALLATION. . .ot v ettt e e e e e e e e e e e e e e e 14
15. 5 22235 THUMB CLAMP INSTALLATION. . ...ttt ettt e e e e e e e e e e e e e 15
16. JENG % 2235 LUBRICATION PIPELINE INSTALLATION. . .o vttt et et e e e e e e e e e 16

17. FELas iR 225 UNDERCARRTAGE INSTALLATTION. . . v ot e e e e e e e e e e e 17



18. WIS ZZEE PIPING INSTALLATTION. & vt ot e e e e e e e e s, 18-19

19. HEEIHE 2238 PIPING INSTALLATION. . oottt ottt e et e e e e e e e e e e e e e e e e e 20
20. HEGZIHET PUSHING SHOVEL OIL CYLINDER. . . . v vttt ettt ettt e et e e e e e e 21
21. #23FMEL DIGGING BUCKET OIL CYLINDER. . . ..ttt ettt e et e e e e e e 22
22. FVEMEL BOOM OIL CYLINDER. . . oottt ittt e et e e e e e e e e e 23
23. SFAFIMEL ARM OIL CYLINDER. . ..o ottt ettt e e e e e e e e e e e e 24

24, REANHLIZAL ENGINE ASSEMBLY. .\ttt ittt e e e e et e e e et 2029



THEK
UNDERCARRIAGE ASSEMBLY

B

i1

T meme 2% R e
1 18057237 IR I 03.99. 10. 027 2
2 M22 CHEER Je e B BB 03.14.01. 018 4
3 M22%110 e 03.18.02.22.002 | 2
4 YG50/25-100 12 B0 T 03. 60. 05. 236 1
5 L5 REE 26.033. 002. 002 | 1
6 1CH9-14-140G HiEEk 03.60.03.03.011 | 2
7 M22%80 e 03.18.02.22.001 | 2
8 M10%1 BB 03. 25. 002 2
9 Tk B 03. 03. 02. 005 2
10 $16 B (HEED 03. 09. 01. 006 6
11 | M16%65 (12.9 %) | W75 RIFEKIRET | 03.18.06.16.008 | 6
12 TR 26.060. 016. 003 | 1
13 JGCL-08 XER 03. 03. 02. 003 4
14 M12530 7N A VA A IS 03. 18. 05. 024 8
15 BM6-CZ-310 B ik 03.60.04.01.061 | 2
16 JGCL-12BDL X% 03. 03. 02. 001 2
17 $14 B (HEED 03. 09. 01. 005 8
18 M14%45 Py 03.18.01.14.011 | 8
19 1CM-14-33WD Bk 03.60.03.01.290 | 4
20 | 011.20. 280794 [ % S 7K 03. 03. 04. 001 1 NS
21 ELE:-SS 03. 03. 05. 003 1
22 1CM-14-04WD IERGEE SN 03.60.03.01.017 | 10
23 M8320 ANFSKLTEAS | 03.18.05.015 4
24 P [ W ik 5 Al

25 VAR L3S W ik B

26 T4 W ik B

27 1C69-14-0406 Bk 03.60.03.03.012 | 2




ZIpal-357

POWERTRAIN

7| me/ms &5 kIS |

1 XR2100 H 718 03. 03. 06. 003 1| BWEHRIIA
1 R420 b} 03. 03. 06. 012 1 IFi i 2
2 $10 R (BEED 03. 09. 01. 003 6

3 G3/8X%X35 RS B RE S B24T | 03, 18.06.31.002 | 4

4 WHIR LI 03. 03.99. 029 1

5 BB 2% 03. 03. 04. 003 1

6 CBT-E306S1HR1 gz 03. 60. 06. 026 1

7 1CM—22WD %Sk 03.60.03.01.200 | 1

8 P RENHLE

9 $ 10 T 03. 04.01. 005 2

10 1CH9-22-220G HA sk 03.60.03.03.032 | 1

11 M10%30 AN AR SLB24T | 03, 18.06.10.004 | 2




B0 7 A A

HYDRAULIC TANK
z g5/ 85 B R g
1 AR SRS 26.077.020.002 | 1
2 WU-63X120-] Wit ik i 03. 60. 06. 107 1
3 B100 K br B 7Y 03. 25. 030 1
4 $95X3.55 0 7% 45 03.01.01. 021 1
5 vty 26.078.012.002 | 1
6 M26%1. 5 A 1
7 6 AR (D 03.09. 01. 001 6
8 M6*16 [YES 03.18.01.06.003 | 6




FERRR
UPPERCARRIAGE INSTALLATION

] = e
K T ik, e R P 2 -
) "E#mrﬁi:_.h:.-k' i S
T, Her '
] gEg

z g5/ 85 B ARG g
1 [ 57 FefR4 B | 56.01.001.011.009 | 1
2 N8*16 7N 3RV 22 TR A 03. 18. 05. 020 9
3 WU-63X120-] RS 26. 060. 016. 004 1
4 | M16%65 (12.9 %) | W/SMIEAMLIZEET | 03.18.06. 16. 008 5
5 $ 16 PR (PEED 03. 09. 01. 006 6
6 | M16%75 (12.9 %) | WNMIEMLIZEET | 03.18.06.16.014 1
7 D16 TR 03.04.01. 011 1
8 N8#20 7N 3RV 2 TR A 03. 18.05. 015 2
9 I A% ] 5E A 21. 073. 048. 004 1




[B] ¥ By ik 2%
SWING MOTOR INSTALLATION

B AR/ R BHL S R dE

7| me/ms &5 kis |y

1 M10%30 W SA R SKIZ4T | 03.18.06.10.004 | 4

2 $10 AR D 03.09. 01. 003 4

3 1CM-14-18WD =BGk SIS 03. 60. 03. 01. 2

4 P ik E

5 BM2-CJT-250 EET2 PO 03. 60. 04. 01. 021

6 011. 20. 280794 ANTSE 03. 03. 04. 001 1| Aok
7 | $10 (4MF 40) LN 1

8 ®8 L 03. 09. 01. 002 1

9 V825 AR 03.18.01.08.008 | 1




HYDRAULIC TANK/ENGINE INSTALLATION

7| mume &7 /im |
1 M10*35 7N 3RV 22 TR A 03. 18. 05. 029 4
2 ®10 TR 03. 04.01. 005 6
3 b YESi it sy 1
4 REANVLATE EHR | 56.01.011.015.003 | 1
5 M10*50 7N 3RV 2 TR A 03. 18. 05. 025 4
6 KA K 1
7 M12%30 [YES 03.18.01. 12. 009 4
8 12 R 03. 09. 01. 004 4
9 $12 Pk 03.04.01. 007 4
10 REVLGEER | 56.01.011.015.004 | 1
11 d 70%45 Uk FE A 03. 03. 99. 009 4
12 M10 Je e B RE 03. 14.01. 005 4
13 M12 Jele B BiEEE 03.14.01. 003 4




TG RHEK

WORKTABLE INSTALLATION

z {5 /85 AR ARAG g
1 FHRYIT 03. 03. 99. 021 1
2 M6%16 TR R RET 03.18.06.06.017 | 8
3 ZBR IR OR R 26.007. 028. 003 1
4 YCDB-F15-80T g2 0 03.60.01.01.020 | 1
5 BRAERT 1 EZ 6
6 M10%20 IS A SR 2 R AR 03. 18. 05. 008 1
7 M10%40 A PSFSA ] i 03. 18. 05. 030 2
8 V8*16 INHH SR 2 R AR 03. 18. 05. 020 4
9 M8*30 AY; PSFSA ] Jid 03. 18. 05. 026 4
10 % 1% 1] 2] 7E AR 21.073. 048. 003 1
11 M8 Je v B R L 03. 14.01. 002 6




R
ACCUMULATOR INSTALLATION

7| me/ms & kis |y
1 M10%35 A PSFSA ] Jid 03. 18. 05. 029 2
2 F LR AR 21. 063. 044. 002 1
3 BB 1
4 R~ T 1
5 ®10 R 03. 04. 01. 005 2
6 M10 Je e B Bt 03. 14. 01. 003 2
7 46B24 L 03. 03. 03. 003 1




W/ B E R
COVERING/COUNTERPOISE PARTS INSTALLATION

9 10 11 12 13

% \

7| mame 4 R -
1 BRI S 2 26.007. 028. 011 1
2 IS B 56. 01. 002. 099. 005 1
3 HE A 21. 025. 056. 004 1
4 IESLT 56. 01. 002. 003. 002 1
5 HT_ERERIRE S 26. 057. 017. 004 1
6 M8s*16 AV DS ) Y 03. 18. 05. 020 30
7 JERIRE 26. 057. 017. 003 1
8 HARENE S 26. 095. 005. 002 1
9 e AEIR 56. 01. 004. 099. 008 1
10 RERE 26.007. 028. 010 1
11 M6%10 7N A VA A IS 03. 18. 05. 012 6
12 HAFLE 21. 025. 056. 002 1
13 M8%25 A 03. 18.01. 08. 008 10
14 M20 Je Je B SR BE 03. 14.01. 016 2
15 $ 20 Tk 03.04.01. 014 4
16 fil & 03. 03. 99. 026 1
17 M10 Je Je B SR Bt 03. 14. 01. 003 8
18 ®10 Tk 03. 04. 01. 005 8
19 M20%70 AR 03. 18. 01. 20. 003 2
20 M10%35 7N F VA A IS 03. 18. 05. 029 8
21 Te Ja ok 5 21. 025. 056. 003 1
22 OF TR 03. 04.01. 003 4
23 8 Je e B B 03. 14. 01. 002 4
24 iRV < e 26. 007. 028. 007 1
25 A PR 21.099. 049. 003 1




Pt 23

SEAT INSTALLATION

10

7| mume 4 /i
1 410L (260) TREZE PR 03. 03. 99. 001 1
2 LA e R T 3% 4
3 M6520 AV D)y 03. 18.05. 013 8
4 S 03. 03. 99. 020 2
5 $6 Tk 03. 04. 01. 002 4
6 M6 Je e B BB 03. 14. 01. 001 8
7 JERFAR 56.01.004.033.002 | 1
8 ®8 R 03. 04.01. 003 4
9 8 Je e B B 03. 14. 01. 002 4




THHA 22
SHED INSTALLATION

11

7| mume 5 /oo E
1 M10*50 7S F VL 2L S 03. 18. 05. 025 8
2 TiH & 26.061. 001. 002 1
3 M10 Jele B BEEE 03. 14.01. 003 8
THANZE IR & 26.057. 017. 002 2 awa¥ =l
5 M10%30 AV PSFaA ] i 03. 18. 05. 028 8
6 AR FAR & 26. 099. 025. 003 1
7 M8*25 IS F VL A S 03. 18. 05. 023 4




BB =k

BOOM INSTALLATION

12

7| mume &7 koo E
1 MITERE 26. 085. 009. 002 1
2 M27 ST H AR RE 03. 14.01. 025 3
3 & 30kM30%120 | 1R A FLIBAS 03. 18. 07. 022 1
4 $ 30M30%190 o 5 P BB | FL AR A 03. 18. 07. 023 2
5 YG63/30-285 KB T 03. 60. 05. 239 1
6 30%40%40 AN E 2
7 $ 25KkM24%120 | TR R FLIBAS 03. 18.07. 019 1
8 YG50/30-305 SRR L 03. 60. 05. 238 1
9 M24 Jele B BEEE 03. 14.01. 019 1
10 M10%1 EpwiiL 03. 25. 002 1




ST RS
ARM INSTALLATION

"'\.‘I\l '\-_\_\_\_\l-- | \ i
SR O R
\ ~/
; Y
P h

13

7| mume &7 /oo E
1 M10%1 i il 03. 25. 002 3
2 M24 ST AR RE 03.14.01. 019 3
3 25%35%30 AN E 6
4 RS 26. 099. 025. 005 1
5 $ 25KkM24%120 | TR R FLIBAS 03. 18.07. 019 2
6 d 25%M24%150 T e P ) LR A 03. 18. 07. 021 1
7 YG50/30-240 GERTEN 03. 60. 05. 237 1




et e
BUCKER INSTALLATION

14

7| mume &7 /oo E
1 M10%1 i il 03. 25. 002 3
2 T i 03. 03.99. 027 1
3 EMEE 26. 099. 025. 006 1
4 d 25%M24%150 T e P ) LR A 03. 18.07. 021 4
5 2348 26. 049. 007. 002 1
6 M12%35 7N H 3RV 22 TR A 03. 18. 05. 021 6
7 JGCL-NT15 A} 03.03.01. 001 3
8 M12540 7N 3RV 22 TR A 03. 18. 05. 022 6
9 M24 Jele B BEEE 03. 14.01. 019 4
10 BEFFR 56.01.011.018.241 | 1
11 25%35%30 AN E 2
12 JGCL-NT15 Atk 03. 03. 01. 002 2 DA
13 Jele B BEEE 03. 14. 01. 005 12




BigRRIR
THUMB CLAMP INSTALLATION

T e X
- i i
R = 5 o e

" T
. iy, N
%"@k‘;. g .-"'-I- — '—-.-._.__‘___._-_\u - e i
! ; T fllly = = '
¢ oy |'| L% :‘I-.___ ."_.-"' -'a-n-_-._.,____‘“_- iy -:l
i T g - et = i
{ ———d| & R -
b ' e e
e r R b .
] . o
Pl I
SAD Y
|'I s ¥
! |
2 i ."l i L
Y i
— i )

£y
o
=<
P~/
LS
Ty
Y
.

15

7| mume 5 /oo E
1 $ 254M24150 | R R ALIR K 03.18.07. 021 2
9 HHE R E ERIES | 26.036.034. 001 1
3 $ 254M24100 | R R I AL IR AR 03. 18. 07. 020 1
4 BHE AR A 26.099. 031. 021 1
5 M24 Je v B R BE 03.14.01.019 3




e E R

LUBRICATION PIPELINE INSTALLATION

Ly

16

7| mume &7 koo E
1 M10%1 i il 03. 25. 002 2
¢ 6X 1-M14%1. 5H
2 (M%) % M18 M B (420mm) | 03.60.02.001.031 | 1
SEBR T B
¢ 6X 1-M14%1. 5H
3 (M%) % M18 M B (490mm) | 03.60.02.001.036 | 1
SE BRI B
4 1CM-14-10WD Sk 03. 60. 03. 01. 029 1
5 1CM-14WD IERGES DS 03. 60. 03. 01. 030 1




TERERRE
UNDERCARRIAGE INSTALLATION

=g . #
o FHe/&e AR vz
5 ==
1 BM6-CZ-310 Bk Ik 03.60.04.01. 061 | 2
2 1CM-14-33WD JEREE TS 4
$ 6X 2-M14X1. 5H (Y D e
TS A 03. 60. 02. 001. 04
3 T M14X1.5H (A 48 4
o (520mm) 5
GRpE
4 1CM-14-04WD Bk 03.60.03.01.017 | 6
$6X 2-M14X1. 5H (Y D e
T K 03. 60. 02. 001. 05
5 T M14X1.5H (NZ5) 48 1
o (620mm) 5
GRpE
6 [B] #Lhz 3k 03. 03. 05. 003 1
$ 6X 2-M14X1. 5H (Y ED .
T B 03. 60. 02. 001. 05
7 i M14X1.5H (N25) 48 1
(570mm) 3
Gann
8 1CH9-14-140G EE Sk 03.60.03.03.011 | 2
9 YG50/25-100 12 RYHEG=Jh &L 03. 60. 05. 236 1

17




X IRH B 2
PIPING INSTALLATION

S ou O ) e
S .{'i;lrl.\E""l_E;" B B N iy -,.

G i.ﬁ il iﬂ W

iy Sl
il |
10

18



X IRH B 2
PIPING INSTALLATION

FFs &= /8s5 B ARG HE
1 $6X 2-M14X1. 5H (PEDD 5 M14X1. 5H (E) MM SRR (2930mm) 03. 60. 02. 001. 270 1
2 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) MM SRR (2930mm) 03. 60. 02. 001. 270 1
3 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) WS (900mm) 03. 60. 02. 001. 081 1
4 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) WS (900mm) 03. 60. 02. 001. 081 1
5 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) WS (490mm) 03. 60. 02. 001. 034 1
6 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) M S (440mm) 03. 60. 02. 001. 032 1
7 d6X2-M14X1. 5H (N ED F% M14X1. 5H (9D YA S (510mm) 03. 60. 02. 001. 043 1
8 d6X2-M14X1. 5H (N ED F% M14X1. 5H (9D YA A (490mm) 03. 60. 02. 001. 034 1
9 $6X2-M14X1. 5H (N ED F% M14X1. 5H (92D YA (470mm) 03. 60. 02. 001. 033 1
10 d6X2-M14X1. 5H (N ED F% M14X1. 5H (9D YA S (440mm) 03. 60. 02. 001. 032 1
11 $6X2-M14X1. 5H (N ED F% M14X1. 5H (92D A B (1870mm) 03. 60. 02. 001. 166 1
12 d6X2-M14X1. 5H (N ED F% M14X1. 5H (92D A B (1870mm) 03. 60. 02. 001. 166 1
13 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) WS (540mm) 03. 60. 02. 001. 048 1
14 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) WS (470mm) 03. 60. 02. 001. 033 1
15 $6X 2-M14X1. 5H (PED 5 M14X1. 50 (&) M SRR (2285mm) 03. 60. 02. 001. 220 1
16 $6X 2-M14X1. 5H (PED 5 M14X1. 5H (E) MM SRR (2285mm) 03. 60. 02. 001. 220 1
17 1CM-14-20WD IERGES 03. 60. 03. 01. 190 16
18 $ 14 WU I 03. 60. 06. 054 8
19 1CM-14-18WD Sk 03. 60. 03. 01. 109 2
20 1CB-14-04WD Sk 03. 60.03.01.017 4
21 1CG9-14-040G Hima sk 03.60.03.03.012 2
22 YG63/30-285 KB T 03. 60. 05. 239 1
23 Y650/30-305 ST 03. 60. 05. 238 1
24 Y650/30-240 Eraa SIIf N 03. 60. 05. 237 1

19




2 B 7 Bt 2 e

PIPING INSTALLATION

20

T mems 4 /| h

| $ 16X 2-M22%1. 5H (P4 il k=9595% 03. 60. 02. 005. 01 |
) § M22qQ (1220mm) 0

) $ 13X 2-M22X1. 5H (P A SR 03. 60. 02. 004. 07 |
B ¥ M22X1.5H (W) (1000mm) 5

; $ 16X 2-M22X1. 5H (P T ER 03. 60. 02. 005. 00 |
B B M22X1.5H () (320mm) 5

4 1CM-22WD IERGEE S 03.60.03.01.200 | 2

5 1CH9-22-2206 Bk 03.60.03.03.032 | 2

6 ®22 HEWRN 03. 10. 006 2

7 M22#1. 5%55 TR 03.60.03.09.009 | 1




e

Pushing shovel ofl cylinder

21

BE & 4 |FADESCRIPTION| £ ¥ &8
T | 307010003668 | AZ b oo o oeewe| B2 1
2 | 730852000478 | 51| DUSTBAND FiE 1
3 |730604000012 | 51|  U-RING E:! 1
4 | 730654000225 | 51| STOF CLOOAR {E 1
3 | 730603000013 [ 51|  O-RING (48 1
B | 730601000655 | 51| BUFFER RING | &X% 1
1 | 305000003089 | 51 [CYUNDER HEAD| §i& 1
A | 750502000005 | 51| ' bl b Bl | 1
9 |730603000553 | §1| O-RMG O8N 1
10 | 730654000608 | 51| THIMALE it L
11 [ 30020003017 | A)|  Q-RING BFEE | 1
12 | 76005830108 | 51| Fommi ety | BEiEE | 1
15 | 730651000015 | 51| GUIDE RING B 2
14 | 730603000668 | 51|  O-RING gL 1
15 | 305090003090 (S7 | PISTON ¥ 1
16 | TI0602000414 | 51| MSTON SEAL | BERE | 1
17 | 730602000225 | 51 [ b sy oot | BT RHHE | 1
18 | 750651000003 | 51| STEEL BALL L] 1
1% | 701307008001 | 51|  SCREW i V)
20 | 876996830208 | 51| CYMDER BAREL | mfidE |
21 | 730652000025 | 51| DUSTBAND LR 4
27 | 305040000074 | 51 BUSH e i




i il

Digging bucket ol cylinder

22

B % # |MA[DESCRIPTION| £ * |48
1 j{jzn'l[]-:]{],}_ﬁ_ﬁ?,_ 7 e coue oF DusEa BoE 1
? | 730652000478 | S1| DUSTBAND |  FoE 1
3 | 730604000012 | S1|  U-RING L SE 1
4 | 730654000225 | 51| ST0R CLOOAR R |
5 | 730603000013 | 51| O-RING (158 1
6 | 730801000555 | 51| BUFFER RING | B4% ]
7 | 305090003333 | ST [CYUNDER HEAD| ki |
8 | 750502000005 | 51| Hliisei by pEEE | |
9 | 730603000553 [ 51| O-RING (4E 1
10 | 730654000608 | S1|  THIMBLE FHF 1
11 | 301020003011 | Al|  O-FING BFEE |
12 | R7R0GRR333Z3 | 51| il o ety | FEHFHE | 1
13 | 730651000015 | S| GLIDE RING Fuk 2
14 | 730603000668 | 51|  C-RING (%% 1
15 | 305090003090 |S2|  PSTON HE ]
16 | 730602000414 | S1| PisToN SEAL | #ERE | 1
17| 730602000225 | 51 |V el g copos | [ B | 1
18 | 750551000003 | 51| STEEL BALL s 1
19 | 701307008001 [ 51| SCREW #i 7
20 | 876996830222 | 51| CYUNDER BAREL ki 1
21 | 730652000025 | S1| DUSTBAND | Wil 4
27 | 305040000074 | S1|  BUSH i i




C:p i

cylinder

0oom

23

FE| % & |W&({DESCRIPTION| £ ¥ | &E
1 | 302010003669 | A2 o couor st Bl |
7 | 730652000478 | 51| DUSTBAND W [
3 | 7306040002 [S1]  U-RING IR
4 | 730654000225 | S1 [ STOP CLOOAR il i
5 | 730603000013 [ S1]  O-RING (oL ] 1
B | 730601000555 | 51| BUFFER RING 3 1
7 | 3050900038858 | 51 |CYUNDER HEAD| & ]
8 | 750502000005 | 51| o ieing b HEWE | |
g | 730603000553 | 51| 0-RING O |1
10 | 730654000608 | 51|  THIMBLE T i
1 [ 3mo20003001 [AT]  o-RinG Lii- M
12 | 876996830117 | 51| Fobeedesenly | FXka# | 1
13 | 730651000015 | 51| GUIDE RING S8 z
14 | 730603000668 | 51|  0-RING (ki | 1
15 | 305090003040 (S2|  PISTON 7. 1
16 | 730602000414 | 51| PISTON SEAL | Fdmst | 1
17 | 730602000225( 51 |l plbin sirg copmet | Bi5 it | |
18 | 750551000003 | S1| STEEL BALL 54 1
10 | 701307008001 | 51|  SCREW §i ?
20| B7E096830200| 51 [ CYUNDER BARREL | &EEH |
71 | 730652000025 | 51| DUSTEAND hit¥ 4
22 | 305040000060| 51{  BUSH HE ?




AT ML

arm cylinder

24

55| & % |WA|DESCRIPTION| £ k| #8
1 | 302010003669 | A2 pre couw o osnwa) B2 ]
7 | 730652000478 | §1| DUSTSAND . 1
3 | 730604000002 | 51| U-RING HEL [
4 | 730654000225 [ S1 | STOP CLODAR il i
5 | 730603000013 [ 51| O-RING (ki ] 1
B | 730601000855 | 51| BUFFER AING | %#5 1
7 | 305090002323 [ 51 [CYUNDER HEAD| & i
8 | 750502000005 | 51| Hickbens | HENE | |
| 9 | 730603000553 [ 51| 0-RING kL |
10 | 730654000608 [ 51| THIMBLE THiE 1
11 | 301020003010 | ALl O-RING i |
17 | 876006831122 | 51| Adurndemty | ZEHER | 1
13 | 730651000015 | S1| GUIDE RING s 7
14 | 730603000668 | 51|  O-RING [l ] 1
15 | 305090003090(S2|  PISTON F |
16 | 730602000414 51| PISTON SEAL | FdMH 1
17 | 730602000225) 51 |l piblm sy cmpmet | 5@t | |
18 | 750551000003 [ 51| STEEL BALL Wk 1
19 | 701307008001 [ S1]  SCREW #ir 2
20 | B7R906832278| S1 [ CUNCER RARREL | GEEH |
21 | 730652000025 | 511 DUSTBAND i 4
22 | 205040000074 | 51 BUSH HE Pl




RENHLIE AL
ENGINE ASSEMBLY

25



REF.NO. PART NO CHINESE DESCRIPTION QTY E
FS /LS AN T R & 3£ =
1 11310-Z191410-0B00 RhEHFEAAS Crankcase Subassembly. 1
2 90682-2100110-00A0 isES) Seal, Oil 1
3 37060-2080120-0000 e REE Sensor, Engine Oil 1
4 30060-Z2190610-0000 EE=S Regulator, Voltage 1
5 37050-Z010210-0000 HIHRARIPES Protector, Qil 1
7 90412-2080110-00A0 S Flat Washer 2
8 11007-Z080110-00A0 FHES Bolt, Drain Plug 2
9 90684-7010310-00A0 S Wire Clip 1
10 16061-Z2100110-00A0 TIRE Arm, Governor 1
11 90412-Z080210-00A0 FEE Flat Washer 1
12 90501-Z010110-00A0 FOHE Cotter Pin 1
13 90305-Z010210-01A0 NEE=ZERE Hexagon Nut With Flange 1
14 18030-Z100110-00A0 VERErg ! Bracket,Muffler 1
15 90001-0616-01A0 NEE=EEE Hexagon Socket Flange Face Bolt - Small Series 2
16 90548-0202-CLAO PENARS VS Deep Groove Ball Bearing 1
17 90682-2100210-00A0 NisES) Seal, Oil 1
18 11411-Z100511-0BAO S Cover, Crankcase 1
19 11001-Z100120-00A0 kR e, Gasket, Crankcase 1
20 15010-Z080131-Q5A0 HiHARES Dipstick Subassembly, Oil 1
21 90502-0812-00A0 EfIfH-A B Position Pin - Type A 2
22 90001-0840-01A0 INEE=HEEE Hexagon Socket Flange Face Bolt - Small Series 7
23 90547-0207-CLTM SRR Deep Groove Ball Bearing 1
24 16400-Z6L0110-0000 TR P Gear Assy, Governor 1
25 90682-72100110-00A0 JHEY Seal, Oil 1
26 90548-0202-CLAO PSS L VES Deep Groove Ball Bearing 1

26




27 12131-Z190410-00A0 SEELZER Gasket, Cylinder Head 1
28 12410-Z310110-00A0 SIELSAE Cover Subassembly, Cylinder Head 1
29 12004-Z080110-0001 SEELEETR Cylinder Head Cover Gasket 1
30 17004-Z100110-00A0 RSE Tube, Breather 1
31 12032-Z080111-01A0 A Cylinder Head Cover Bolt 1
32 12034-Z080110-0099 LRt Bagih+ By 54 1
33 90204-2100210-0000 L EL2F Stud Bolt 2
34 90204-2100320-0000 LEL2F Stud Bolt 2
35 90502-1220-00A0 EfIH Position Pin 2
36 12003-Z080110-00A0 SEELIZe Cylinder Head Bolt 4
37 30010-Z010320-0000 KTt Plug, Spark 1
38 12140-Z4U0110-0BAO SEEABE Head Subassembly, Cylinder 1
39 13300-Z190630-RBA0 FEH AR Crankshaft Assy. 1
40 13400-Z190320-00A0 S Balancing Shaft 1
41 13122-Z100110-00A0 EEERE Clip, Piston Pin 2
42 13111-Z190310-00A9 EEE Piston 1
43 13121-Z100110-00A0 iEEEH Pin, Piston 1
44 13010-Z190121-00A0 M Rod, Connecting 1
45 13200-Z190210-00A9 TEEEINERI Ring Assy, Piston 1
46 14200-Z190620-00A9 YRR Camshaft Assy. 1
47 12110-Z190110-00A9 LN Valves Set 1
48 12103-Z080110-00A0 Si)sE8E Spring, Valve >
49 12107-Z080110-00A0 HESI SRS RE Retainer, Exhaust Valve 1
50 12104-Z080110-00A0 SITEEENE ROTator, Valve 1
51 12101-Z080110-00A0 HR=E Guide, Seal 1
52 12112-Z080110-00A0 S J5REERE Seat, Valve Spring 1
53 14081-Z080110-00A0 SIRE Tappet, Valve )
54 14070-Z100110-00A0 SIEFES Lifter Subassembly, Valve 2

27




55 14090-2080110-00A0 EFIRAARES Plate Subassembly, Lifter Stopper 1
56 14313-Z010110-00A0 PERS IS Rockshaft Bolt 2
57 14311-Z080110-00A0 SIEE Rocker, Valve >
58 14314-2010110-00A0 SITETHES Nut, Valve Adjusting >
59 14312-Z010110-00A0 SIISRES Nut, Valve Lock p)
60 12105-Z080110-00A0 SR RERE Retainer, Valve Spring 1
61 | 90001-0608-01 LT Bolt 3
62 28200-Z2101210-H700 FieshEpa Starter Assy, Recoill 1
63 28110-Z310410-H700 SNXE Shroud 1
64 19304-Z110110-00A0 HASKE Shroud, Cylinder Body 1
65 90001-0612-01A0 NEE=EERE Bolt 1
66 90001-0612-01A0 NEIE=EIRE Bolt 7
67 16100-Z193511-00MO LR ER Carburetor Assy. 1
68 17001-Z080210-00A0 TREERHR Air Cleaner Seal Gasket 2
69 16001-Z100110-00A0 {iHEE LT Carburetor Seal Gasket 1
70 16003-Z100110-00A0 {1 HEEFRHHR Plate, Carburetor Insulator 1
71 17002-Z100110-0000 HSOZHER Gasket, Inlet 1
72 90684-7080110-00A0 L5 Wire Clip 2
73 90686-2520110-00M2 HE Tube, Fuel 1
74 | 90685-D080-0EAQ B%x Pipe Clamp 1
75 13501-Z080111-00A0 s Nut, Flywheel 1
76 28002-2100210-0000 EERIPR Pulley,Starter 1
77 | 19352-2100210-00A0 g Impeller 1
78 13510-2190410-0000 YIHEE Flywheel Subassembly 1
79 90001-0628-01A0 NEIE=EIRE Bolt 2
80 | 30400-Z080911-0001 AR Coil, Ignition 1
81 16520-Z100711-00A0 HIRNEAS Control Assy, Throttle 1
82 90007-0620-A1A0 NEE=EEE Hexagon Socket Flange Face Bolt - Big Series - Grade B | 1

28




83 16012-2080110-00A0 THRIDEMHE Spring, Throttle Valve Returning 1
84 16062-Z100110-00A0 VIR Rod, Governeor 1
85 | 16063-Z190510-00A0 s Spring, Governor 1
86 16070-Z100120-00A0 VEESZRES Governor Bracket Subassembly 1
87 90305-0600-31A0 e, Nut 1
88 16072-Z010410-01A0 VRS ZEE EEe Bolt, Governor Support 1
89 18101-2080110-00A0 HE R Gasket, Muffler 1
90 17100-Z2100110-00A0 TSEs Air Cleaner 1
91 90305-0600-31A0 INAIE=EIRE Hexagon Nut With Flange 2
92 18100-Z100510-00A0 HE SRR Muffler Assy. 1
93 90332-Z1F0110-00A0 S Lock Nut 2
94 90305-0800-31A0 1 B7SARIREG Type 1 Hexagon Nut 3
95 18001-Z080310-00A0 HES O Gasket, Exhaust Outlet 1
96 16620-Z081110-H70P HFE Fuel Tank 1
97 16680-2010210-0000 HiHERS Outlet Subassembly, Fuel Tank Oil 1
98 09100-Z2W0110-0000 FeanEEEM Motor, Starting 1
99 90001-0835-01A0 INAIE=HIRE Hexagon Socket Flange Face Bolt - Small Series 2
100 90001-0610-01A0 INAE=mEIRE Hexagon Socket Flange Face Bolt - Small Series 1
101 | 30001-Z090110-00A0 REBEEER Clamp, Charge Coil 1
102 90001-0628-01A0 INAE=mEIRE Hexagon Socket Flange Face Bolt - Small Series 2
103 30140-Z190410-0000 RELEAES Coil Subassembly, Charge 1
104 18150-Z080210-00A0 HESE Pipe, Exhaust 1
105 15030-Z080130-Q5A0 ViHERES Plug Subassembly, Engine Oil 1
106 16730-Z310310-00A0 HFES Cover, Fuel Tank 1
107 | 16652-Z010710-00A0 YIRS Strainer, Fuel 1
108 90001-0825-01A0 INEIE=HEIRE Hexagon Socket Flange Face Bolt - Small Series 2
109 | 90305-0800-31A0 INEE=HEE Hexagon Nut With Flange 2
110 90685-D085-0EAO S Pipe Clamp 1

29




	CONTENTS 目 录

